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AI =X A-I 'S *-I COMPLIANCE TEST CERTIFICATE

HEM EH.Q_(Certlf'cate No.) : 22-0205 H|0|X](page) : (1) of & (5)
7| 28 (Name) . QLiCHstm ArstsiEct
1. °|2|X}(Client) 3= (Address) AL ZALA| CjEtE 280

O| 2|2 X} (Request Date) : 2022.12.12.

2. M= At 7| &8 (Name) g
(Manufacturer) Z= A (Address) =i
3. A&7l
127 A| & CH Af(Test Sample) Es
(Test Outline)
HaYUXH(Date of Receipt) : 2022.12.12.
Al & 7| ZHDate of Test =
|&l7] Zhoate of Tesy 22 Yx}(Date of Completion) : 2022.12.15.
ME T Fatemes of Test) : MH L 2973 SHHOAO| CFU-RLU AR Al
WH A ™4 (Permanent Testing Lab)
MBI E A(Location of Test) @ *FAaddress) : ZASE FAA| ohED 2722 1
OHEAI—>(On Site Testing)
AEEHH Test method wsed)  : O|2IXF @ ur
4. NEZD}

X4HM| Z3HDetailed Results)Lff A|&! Z1H(Test Results) xtx
(Result of Test)

5. Al EIN
8 (usage of = -

Test Report)

6 g}ol xHd XHT est performed by) 7 |§-$Ii°|I|'/-“-‘-°|IhApproved by)
(AHfrmation) i 4 mmame) AN e S Name) : Y Z

X 7|te] QIo] gl AP W AHE2 Z20| giFLch (If you do not have a seal of our organization and a copy is ndt valid)

0| AREEAMY LH'S-"" OJZ|Ql0l HBT Az A ARHSOE AHS ZuzM, HH HEB0| 3t TS BSERE LALICL (The test
results on this report are for the samples and sample names provided by the customer and they do not guarantee the quality of all
products of the customer)

#O| AEEHMME S 7I#el AP M Sojgio] ZR-HH-1 U 24802 AM2H 4 gion], 85 0[2]o| AHRS S$HCh (This test
report shall not be used for public relation, advertisement, lawsuit and any other purpose outside the scope of its defined usage.)
HAHGHAMe T Bolo] Hast AP Ath J|XE AZYME AZFA|Z| HRZLCH (If you need to verify the authenticity of the test
report, please contact us at the contact information listed above.)

*0| AlEZEaH= KS Q ISO/IEC 17025 ot KOLAS Q1% RS BITAl 7|XH)(This test report is not valid without an official seal)
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HH M S (Certificate No.) : 22-0205 H|0|X|(page) : (2) of = (5)

XatM| Z1f(Detailed Results)

L AEUE
E(Test Content)  AEuE
B Y U 284 EBZ0AMe CFU-RWU ABE AH Q21X 28X )
1. 37 °C, 24A|7h Hi¥SH BMT AR S 0|8380] (1.25 x 10% 2.5 x 10° 50 x 107
CFU/mLo| #o2 _7F_X1|§FEI'-
2. HiE71E O|8510] MH L & 52 2 40 % RHOZ 2UE = Oo|2E LMy |2
Ao 2oz 12 FEA|7IC
3. 30 Of7] ¥, MAS-100-Eco(12)2 100 L 2 ZEA|H MY Lf 27|82 ZES= SA|0)
ATP samplerg 7}&(5&)AAH ZE S Fdsict.
4. 13|9] ZFO| BLIH S 5827F &7 9 UV MTE RE A|7|1, 5829 &O| 30x7t
AIEE (42 30%%E SE7IX|) ATP samplerd] Q= 7+57|2 FEA|ZICE ATP samplero]
(Test  7HE7I7t BY £ MHE 93 MAS-100-Eco| PlateE @5}, ATP samplero] meg
Methods) JHLH ©F 107t vortexingg Xl = RLUZIS T &3iCt :
5 WHE 1 oUEE 40 % RHIt 2 7K H&7)2 CHA| R SA|Z7|D, O S0 UV 24
g XESiC) ;
6. ZE AlS0| BLt S, TSA PlateE 37 °C, 22A|2F IS D 22 L|E AHo3ic),
B F2 A8 3|
O OI{2Z& L47| : DEH-R135A (CHL 3inl CHE2 x8mn} 7}47] 15 L)
O Air sampler : MAS-100-Eco
O ATP sampler : SEistn HEE W4y APA J|2HEty|
N A8 ZY 5k #ol
i =5 Rep 1. Rep. 2 Aver. 20| =
(CFU/mL) (CFU) (CFU) (CFU) (CFU/mL)
AlSiATD
Izt 1250 % 307 152 224 188 1.9 a0
(Test Results)
A s 254 217 236 24 x 10°
50 x 10° 301 319 310 31 % 107




% ZEgAaLna
Gyeongbuk Technopark
=i 7d
*I =X EEI' COMPLIANCE TEST RESULTS
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B Y Y 293 &3 ol
Concentration Counted CFU Converted CFU Aver. Result
(CFU/mL) | Rep.l | Rep2 | Rep.3 | Rep.l | Rep2 | Rep.3 | (100 L) (1?0%
ZERO 0 x 10° D 0 0 2 0 0 1 7
A o ainn ] 51 56 | 165 g4 (460 o 73 62 617
SO 73 | 108 | 112 | 80 | 126 | 130 | 112 1120
e eSS 10 158 | 168 | 176 | 201 | 218 | 232 | 217 Boije

x Counted CFU (Colony Forming Unit) : Air sampler2 100 L =% &l Plate22E A <3t CFU

% Converted CFU : Z|5=gl CFUE MAS-100-Eco Manual L (Positive hole conversion table for all
Mas-100 air monitoring systems) TableE O|23}0] &+ CFU
* CFU B2 24 HM K20 #2880 342 5718
e
2170
2000 -
x
1500 -
| |o-|74'l % 1120
(Test Results) g .3
' 500 -
7
D 4 — .
o 81
Concentration (10* X CFU/mL)
B ATP Sampler RLU =X Za} 9l ShAH
RLU Aver. Result
Rep.1 Rep.2 Rep.3 @5 L) s ')-
ZERO 44 46 50 47 1 867
Nsrt 113 113 115 114 4 547
==1 228 228 257 238 9507
asT 298 308 319 308 9333
X RLU(Relative Light Unit) @& A% AW X2|0|A 28 8l M4z mo|s
X ATP Sampler : 128 5 10| 28 37| SUtoz, 58 &5 Al 5 25 Lo| 29 2|7 =9

EA
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MM M5 (Certificate No) : 22-0205 HO|X|(page) : (4) of = (5)

.l CFU-RLU AtE =0l
| CFU/1 m’ RLU/L m’
ZERO 7 1 867
Nsk 617 4 547
el 1120 9 507
D=k 2170 12333
=
 NEZ2D CFU-RLU &HEH e
(Test Results) _ 2500 1
E i A
= i y=0.1876x- 346.89
Ezoco R*=0.9389
= 1500
-
£ 1000 -
E
£ soo
g
2
8 D il T 7} T T T 1
O 2000 4000 6000 8OO0 10000 12000 14000
Relative Light Unit (RLU/m?)

i k| R £31E7 18 (18, Solgubul-gil, Wachon-myeon, Gyeongsan-si, Gyeongsangbuk-do, Republic of Korea, 38412),
AL -2,1053-819-6118
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[EH] ATP Samplerg 0|235}0f =X %l RLU Raw data

A QM £387 18 (18, Solgubul-gil, Wachon-myeon, Gyeongsan-si, Gyeongsangbuk-do, Republic of Korea, 38412),

53-819-8118



